© BREG Ce
I/' &
(. Agzsiﬁgsﬁf b INDUSTRIES.INC.

P/N 500207.

To enhance performance over
soft or uneven terrain.

NUT REPLACEMENT KIT
P/N 500208.

To repiace stripped or
damaged insert nuts in
engine bases.

BLADE BC2400
P/N 500210.
Original Equipment Blade
for replacement,

BELT TRACTION DRIVE
P/N 500119,
Traction Drive Belt
for BC2400

BELT BLADE DRIVE
P/MN 500220.
Blade Drive Belt
for BC2400

Thank You for Selecting

The Powerful BC2400 SELF-PROPELLED BRUSH CUTTER

Operator Owner's Manual
BC2400, BC2400H, BC2400IC

=) Specifications
BC2400 BC2400H BC2400IC
ENGINE: HP 8.5 (6.34 kW) 11 (8.20 kW) 10.5 (7.B3 kW)
ENGINE: TYPE B&S IIC HONDA B&S IiC
ENGINE: FUEL CAP. 3.04qt (284 L) 23qt (218L) 30qt (2841
ENGINE: OIL CAP. 1.10 gt (1.04 L) 1.20 gt (1.13 L) 148 qt. (1.4 L)
WEIGHT. UNIT 241# (109.3 kg) 258# (117.0 ko) 256# (116.1 ko)
WEIGHT: SHIPPING 263# (119.5 kg) 283# (128.6 kg) 267# (121.4 ko)
ENGINE WEIGHT. 53.0# (24.04 kg) 70.5# (32.0 kg) 66.0% (29.9 kg)
MAX. OPERATING SLOPE 15° 20° 15°
( UNIT SIZE: OVERALL LENGTH: 82.5%2.08 m) OVERALL WIDTH 32.0° (0.81m) OVERALL HEIGHT 43 (1.09m)

Part No. 500178 Page 1 of 12 Form No. FO51386A




B&S ENGINE MOUNTING

MOUMNTING

C

HONDA ENGINE

_~(® PARTS DRAWING -

e

——

BILLY

BC2400, BC2400H, BC2400IC

GOAT

INDUSTRIES.INC.

Form No. FOS1386A

Pagegof 12

Part No. 500179




(19

| |
BC2400H BC2400 | BC2400IC
TEMNO. | DESCRIPTION PartNo | QTY | PartNe | GTY | Partho | GQTY
1 Deck Assembly with labels 500155 1| 500155 1 500155 i
ST Deck Wa BC2400 500165 1 500165 1 500165 1
i ( Deflector Front BC2400 500125 1 500125 1 500125 1
Base Assembly with labels 500156 1 500156 1 500156 1
— 5 I Handle Brace | eft SO0196 1 500198 1 500196 ]
53 | Handle Brace Right 500200 1 500200 1 500200 1
7 Skid Shoe Kit 500207 1 500207 1 500207 1
a8 Transaxle 3 SPD BC2400 500100 1 500100 1 500100 1
g Pulley 5.0" OD 'A Sec. 830180 1 830180 1 830180 1
10 Belt Traction Drive 500119 1 500119 1 500119 1
1 Plate Phvot Idler / Shifter 500122 i 500122 1 500122 1
12 Shifter Pivot WA 500169 ! 500169 1 500169 1
13 Pulley ldler 800260 1 BOO2E0 1 | B00260 1
14 Wheel & Tire 16" AG 5P LH 500103 1 500103 1 | 500103 1
15 Wheel & Tire 16° AG SP BH 500104 1 500104 1 500104 1
18 Arm ldler Wi, 500170 1 500170 1 SO0 T0 1
17 | Cable Clutch Blade BC2400 00147 1 500147 i 500147 1
18 Cable Clutch Drive BC2400 500146 1 BD0146 1 500148 i
13 Bar Shift T-axle 500121 1 BO0121 1 - 500121 1
—20 | -axle 500127 1 500127 1 500127 1
21 Bod Link Shifter 500144 1 500144 1 500144 1
— 22 | Tupe Shift With Grip 500171 1 s0017L 1 1 500171 1
— 23 | Guide Cable Plastic 500218 1 soo218 | 1 500218 ]
24 | Grip3/4 1D - Black 610102 1 6510102 1 £10102 1
— 25 | Tube Pointer 500184 1 S00154 1 500184 1
26 | Plate Mount |dler WA 00172 1 S00172 1 | 500172 1
27 | Pulley Idier 4* QD X 3/8 500113 1 500113 1| 500113 1
28 | Plate ldlar WA 500173 1 00173 1 | =00173 1
28 | Belt Blade Drive EO0Z20 1 SO0220 1 S00220 1
30 | Barlink Arake ED0129 1 00129 1 500129 1
— 31 | Band Brake 6" Dia x 1 5001160 1 500110 1 500110 1
— 32 | Bushing Shifter S00130 1 500130 1 500130 1
33
- Spindie WA BC2400 500174 1 500174 1 500174 1
t Bearing 7/8° ID Sealed Press 500101 2 500101 2 500101 2
. - Shaft Drive Blade 500107 1 500107 1 500107 1
a7 Spacer Spindle Bearing 500115 1 500115 1 500115 1
38 Pulley WA 8" OD - 5L with Drum 500175 1 500175 1 500175 1
39 Lever Control Elade 500203 1 500203 1 500203 1
40 Handle Upper BC2400 500135 1| so013s 1 500139 1
41 Grip Handle 1 1D x 11.5 500153 2 500153 2 500153 2
42 | Lever Control Clutch 500142 1 500142 1 500142 1
43 Bushing Lever Control 500152 4 SO0152 4 500152 4
a4 Fitting Mount Cable SD018T 2 500187 2 SO01ET 2
45 Engine 105SHPWCB&S . : : 500217 1
| Enging 11 HP Honda G340 620100 1 - - - -
Epgine 85 HPB & S |/C = - G20200 1 = =
46 Pulley 3.35 OD x 1" -2GRY (&/B) 500109 1 500109 1 500103 1
— 47 | Spacer Engine 830112 1 B30112 1 B30112 1
— 48 | Control Throttle BC2400 500154 1 400829 | 1 400229 1
43 Tube Cable Cover 500186 2 so0ies |2 500186 2
50 |Blade 24" BC2400 500210 1 00210 1 sS00210 1
— 51 |Handle Lower RH BC2400 500140 1 500140 1 500140 1
52 Handle Lower | H BC2400 500141 1 500141 1 500141 1
23 | Adapter Blade WA 500191 1 E00191 1| 50019 1
— 54 | Washer Friction Blade S00108 1 5001068 1 500108 1
101 | Screw Cap 1/4 - 20 x 34 *B041004 5 *EO41004 | 5 | *BO41004 ]
102 Mut Lock 1/4 - 20 *8160001 10 *B160001 10 *B160001 10
103 Screw Cap 516 - 18x 1 1/4 *B041029 Fi *B04 1028 7 *B041029 7
104 Washer Lock 5/16 split 177011 1 *B177011 11 *B177011 11
105 | Plate Impeller Washer 850443 1 850443 i 850443 1
108 Spring_Tension 400217 1 400217 | 1 400217 | 1
107 Mut Lock 516 - 18 Thin *B161041 1 *B161041 | 1 *B161041 | 1
__108 |Screw Cap 516 - 18 x 2 3/4 *B041035 & *A8041035 g *A041035 5
109 |Serew Cap SME- 18304 *A41026 7 *AN4102F 7 *A04 1028 i
110 Washer Flat 1,2 | o00230 1 900230 1 Q00230 1
A1 Pin Cotter 3/32 x 3/4* | *R19701A 1 *B187016 1| *mig7mni6 1
- X2 [Boit Shoulder 172 x 1 | _sn0114 1 500114 1| s00114 1
113 Mut Lock 3/8 - 16 | *B160003 4 *B 160003 4 | *B160003 4

Part No. 500179

Page 7of 12

Forrm No. FO513564



Parts List

continued from
page 9.

Part No. 500179

frmm PARTS BC2400 H BC2400 BC2400IC |
o ({19 oy | Dwmnption e e, ] e |
114 | Bolt Idler BODBRE 1 BODBAA 1 B008R8 1
115 | Screw Cap5/16x2" *B041032 |3 *B041032 (3 *B041032 | 3
116 | MutJam 5/16- 18 142002 |1 *B142002 |1 *8142002 | 1
117 [ Nut Lock 5/16- 18 *BI60D0Z2 |23 | *B160002 [25 | *B160002 | 25
118 | Screw Cap 516x11/4 *B8041029 |3 *B041028 |3 | *5041029 | 3
119 | Screw Cap 5(16x 1 1/2 *BO41030 |2 *B041030 |2 | *B041030 | 2
120 | Washer 3/8 FC 71004 |1 *Bi71004 |1 *B171004 | 1
121 | Screw Cap 3/8- 16x 1 1/2 8041052 |1 *B041052 |1 *B041052 | 1
122 | Secrew Cap 1/4- 28 1/2 GRS 850408 |1 850408 1 850408 =
123 | Washer Lock 1/ Spiit *B177010 |1 | *B177010 |1 "Bi77010 | 1
124 | Washer 1/4 FC “Bi71002 |4 | *B171002 |3 | *B171002 | 3
| 125 | Screw Self Tap 5116 *BI123128 |1 | *BiZaizs |1 *B1Z3128 | 1
126 | Pin Hair Cofier S00471 2 | *200471 2 | 200471 2
127 | Washer 5118 SAE *G172008 |2 | *B172008 |2 | *B172008 | 2
128 | Screw Cap 1/4 - 20 x 1 3/4 *BO41009 |1 | *B041009 |1 *B041009 | 1
1259 | Washer 3/ SAE [*8172015 |2 *B172015 |2 | *B172015 | 2
130 | Washer 0.765x 1.250 x 0.060 |850238 2 850238 2 | 850238 2
131 | Washer Hubcap 850237 2 B50237 2 | 850237 2
132 | Fing Snap 0.750 | 850230 2 850230 2 | 850230 2
133 |Key3/16x21/8 9201087 |2 o201087 |2 GZ01087 | 2
134 | CapHub 5004586 2 500486 2 | 000486 2
135 | Screw Cap7/16-20x 1 1/4 GR8 800554 2 B00S54 2 | 800554 2
136 | Washer 1.25 x 0.882 X 0.125 500182 3 5007182 3 | sooia2 3
137 |Key5q316x1 g201078 |1 8201078 |1 9201076 | 1
138 |KeySg3/16x508 8201072 |1 201072 |1 Q201072 | 1
139 | Serew Cap 7/16 - 20 x 2 GRS 500188 1 500188 1 500188 i
| 140 | Washer Lock 7/16 Tw. Tooth 850132 3 850132 3 | 850132 3
| 141 [Washer 5/16 FC *B171003 |18 | "Bi71003 |20 | *8171003 | 20
142 |Plug Cap 1" Rd 80032 2 | 800352 2 800392 2
143 | Screw Cap5/16-18x 1 3/4 *B041031 |3 "BOA1031 |11 | *Bo4t10al | 11
144 | Screw Cap 5/16- 18x2 1/2 *BO41034 |1 BO41034 |1 "BO41034 | 1
145 | Guide Rope 830533 2 B30533 2 830533 2
146 | Grip Lever E00181 2 500181 2 S00181 2
147 |Key 1/4xZ2 1/4 g20m23 |1 201123 |1 9201123 | 1
148 | Spacer Engine Honda SP V@ B30113 1 | &30113 T | 830113 i
148 | Angle Guide Short 500123 1 500123 1 500123 1
150 | Angle Guide Long 500124 1 500124 1 500124 1
151 |Screw Cap5i6-24%1 *A00164 2 : - 3 -
162 | Screw Cap 1/4-20x1 1/4 *B041007 |1 BO41007 |1 *BO41007 | 1
153 | Washer 3/8 SAE BI72009 |1 *B172009 |1 BiTe009 | 1
154 | Screwcap 1/4-20x 2" *BO41010 | 3 *BO41010 |3 | *BO41010 | 3
155 | Skid WA RH 500204 1 500204 1 500204 1
156 | Skid WA LH 500205 i 500205 1 500205 1
180 | Label OPEI 400424 3 400424 |3 | 400424 3
184 | Label Flying Debris 810736 1 | 81073 1 810736 1
185 | Label Guards 900327 1 | 00327 1 200327 1
166 | Label Shift BC2400 500202 1| S00202 1 S00202 1
187 | Label Read 890301 1 | 820301 1 890301 1
188 | [abel Ear Eye Breathe Ba0254 1 Bo0254 1 BO0Z54 i
189 | Label Chock vwheets 500168 1 500168 i 500168 i
180

191 | Label Clutch Drive 500176 1 500176 1 500176 1
192 | Label Cluich Blade (800777 1 500177 1 500177 1

Page 8of12

* Denotes standard hardware item,
that may be purchased locally.

Form No. FO51396A

¢




